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< Partial RU>

Maximum power spectral density

Test Result
TestMode Antenna | Freq(MHz) | RuSize | Rulndex Result imit Verdict
[dBm/3kHz] [dBm/3kHz]
26Tone RUO -7.35 <8.00 PASS
Ant8 2412 52Tone RU37 -7.03 <8.00 PASS
106Tone | RU53 -6.16 <8.00 PASS
26Tone RUO -7.12 <8.00 PASS
Ant9 2412 52Tone RU37 -7.78 <8.00 PASS
106Tone | RU53 -8.28 <8.00 PASS
26Tone RUO -4.22 <8.00 PASS
total 2412 52Tone RU37 -4.38 <8.00 PASS
106Tone | RU53 -4.08 <8.00 PASS
26Tone RUO -7.03 <8.00 PASS
Ant8 2437 52Tone RU37 -7.28 <8.00 PASS
106Tone | RU53 -6.92 <8.00 PASS
26Tone RUO -7.75 <8.00 PASS
HAX20 Ant9 2437 52Tone RU37 -6.44 <8.00 PASS
MIMO 106Tone | RU53 -7.52 <8.00 PASS
26Tone RUO -4.36 <8.00 PASS
total 2437 52Tone RU37 -3.83 <8.00 PASS
106Tone RUS53 -4.20 <8.00 PASS
26Tone RUS8 -7.37 <8.00 PASS
Ant8 2462 52Tone RU40 -6.30 <8.00 PASS
106Tone RU54 -7.23 <8.00 PASS
26Tone RU8 -7.22 <8.00 PASS
Ant9 2462 52Tone RU40 -7.95 <8.00 PASS
106Tone RU54 -7.55 <8.00 PASS
26Tone RU8 -4.28 <8.00 PASS
total 2462 52Tone RU40 -4.04 <8.00 PASS
106Tone | RU54 -4.38 <8.00 PASS
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11AX20MIMO_Ant8_2462_106Tone_RU54
Spectrum E]

Ref Level 20,00 dém Offset 22.26 dB & RBW 3 kHz

lo At 10de  SWT  33¢ms @ VBW 10kHz Mode Sweep
(@ 1rk view
m1[1] 7.23 dBm
2.4654470 GHz
10 dem
0dem
M1
-10 dBm |
-20 dBm — I,
/ \
-30 dBm -
\ | I\ \
40 dBm W “‘uw
50 dBm Nllw\ﬁ] |.W
el g
Bm
-70 dBm:
CF 2.462 GHz 1001 pts Span 30.0 MHz
- —_—
L 1 J [ CEEEERE ]

Date: 4.DEC.2024 02:36:3%

11AX20MIMO_Ant9_2462_26Tone_RU8

Spectrum T
Ref Level 20,00 dém  Offset 22.13 dB @ RBW 3 kHz

= Att 10de  SWT 334 ms @ VBW 10 kHz  Mode Swesp
® 1Pk View

M1[1] 7.22 dBm
2.4704220 GHZ
10 dem

0 dem

-10 dBm:

-20 dBm

£,
——&

1 PONTL A 0 1 O Y O 1 Y R

N I M (%AMW [N
]l B ™
Rl ",
‘j:ﬁw

-70 dBm:

CF 2.462 GHz 1001 pts

Span 30.0 MHz
—_—
ARREREED e

L

Date: 4.DEC.2024 02:16:41

Sporton International Inc. (Kunshan) Page Number : A137 of A138
TEL : +86-512-57900158

FCC ID: UAG-AELNRNA



saronias. FCC RF Test Report

Report No. : FR4N0543C
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Appendix B. AC Conducted Emission Test Results

: Temperature : 22~24°C
Test Engineer : [TaoZhang : —
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Level (dBuV) Date: 2024-12-11
100
87.5
75.0
62.5 FEC15C_aP
|
50.0 " | FCC 15C_AVG
2 .
375 i
25.0
1
125
X 05 1 2 5 10 20 30
Frequency (MHz)
Site : C002-57
Condition : FCC 15€_QP LTSN_2024-L-1LINE
Over Limit Read LISN Cable
Freq Level Limit Line Lewvel Factor Loss Remark
MHz dBuV dB dBuV dBuv dB dB
1 @.15 33.18 -22.68 ©55.78 13.5@ 9.67 18.81 Average
2 @.1> 44.38 -21.48 65.78 24.7@ 9.67 le.el QP
3 @.21 29.88 -23.76 53.36 9.9a 9.68 18.82 Average
4 @.21 42.18 -21.26 63.36 22.4@ 9.68 1@.e2 QP
5 @.55% 24.85 -21.15 46.08 5.1@ 9.63 1€.12 Average
B @.55 34.85 -21.15 GS56.88 15.1@ 9.63 18.12 QP
7 @.62 32.29 -13.71 4s6.88 12.51 9.65 18.13 Average
8 * @.62 44.79 -11.21 D5So.8e 25.81 9.65 1€.13 QP
9 1.38 21.38 -24.7@ 46.88 1.4 9.65 18.25 Average
18 1.3@ 34.808 -21.48 56.88 14.7@ 9.65 18.25 QP
11 2.45 17.97 -28.83 46.88 -2.88 9.65 18.32 Average
12 2.45 31.87 -24.93 56.88 11.18 9.65 18.32 QP
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: Temperature : 22~24°C
Test Engineer : [TaoZhang : —
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Date: 2024-12-11
100 Level (dBuV) &
875
75.0
625 FEC15C_QP
|
50.0 ’ | FCC 15C_AVG
375 5
1 12
25.0
125
%5 05 1 2 5 10 20 30
Frequency (MHz)
Site : C002-57
Condition : FCC 15C_QP LTSN_2024-N-1 NEUTRAL
Over Limit Read LISN Cable
Freq Lewvel Limit Line Lewel Factor Loss Remark
MHz dBuv dB dBuv dBuV dB dB
1 @.1> 34.44 -21.56 D5Sb.8e 14.69 9.74 16€.81 Average
2 @.15 44.35 -21.85 ©b66.88 24.68 9.74 1a.el1 Qp
3 @.21 38.31 -23.81 53.32 1@.c68 9.69 18.82 Average
4 @.21 41.51 -21.81 B3.32 21.8@ 9.69 le.ez QP
5 @.62 34.82 -11.18 46.88 15.60 9.69 18.13 Average
B * @.62 44.52 -11.48 G56.88 24.7@ 9.69 18.13 QP
7 @.84 22.96 -23.84 4do.0e 3.1@ 9.68 1€.18 Average
8 @.84 33.456 -22.54 56.88 13.60 9.68 18.18 QP
9 1.76 21.99 -24.81 46.08 2.6 9.69 18.38 Average
18 1.76 31.49 -24.51 56.88 11.5@ 9.69 l1e.3e QP
11 4.34 22,13 -23.87 46.@8 2.28 9.66 18.27 Average
12 4.34 29.13 -26.37 56.08 9.2@8 9.66 18.27 QP
Note:
1. Level(dBpV) = Read Level(dBpV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
Sporton International Inc. (Kunshan) Page Number : B2 of B2

TEL : +86-512-57900158
FCC ID: UAG-AELNRNA




s ss. FCC RF Test Report Report No. : FR4N0543C

Appendix C. Radiated Spurious Emission Test Data

Relative Humidity : 41 ~42 9%

Test Engineer : levi zhao
Temperature : 22~23 C
Radiated Spurious Emission Test Modes
Mode (E,;\Aa.:g Antenna Modulation Channel = Frequency 22:: RU Remark

Mode 11 | 2400-2483.5 8+9 802.11b 1 2412 1Mbps - -
Mode 12 = 2400-2483.5 8+9 802.11b 6 2437 1Mbps - -
Mode 13 = 2400-2483.5 8+9 802.11b 11 2462 1Mbps - -
Mode 14 = 2400-2483.5 8+9 802.11g 1 2412 6Mbps - -
Mode 15 = 2400-2483.5 8+9 802.11g 6 2437 6Mbps - -
Mode 16 = 2400-2483.5 8+9 802.11g 11 2462 6Mbps - -
Mode 23 = 2400-2483.5 8+9 802.11ax HE20 1 2412 MCSO Full RU -
Mode 24 = 2400-2483.5 8+9 802.11ax HE20 6 2437 MCSO0 Full RU -
Mode 25 = 2400-2483.5 8+9 802.11ax HE20 11 2462 MCSO0 Full RU -

Mode 26 | 2400-2483.5 8+9 802.11ax HE40 2422 MCSO0 Full RU -
Mode 27 | 2400-2483.5 8+9 802.11ax HE40 2437 MCSO Full RU -

3
6
Mode 28 | 2400-2483.5 8+9 802.11ax HE40 9 2452 MCSO Full RU -
1
1
1

Mode 29 | 2400-2483.5 8+9 802.11ax HE20 2412 MCSO RU26/0 -
Mode 30 | 2400-2483.5 8+9 802.11ax HE20 2412 MCSO0 RU52/37 -
Mode 31 = 2400-2483.5 8+9 802.11ax HE20 2412 MCSO & RU106/53 -
Mode 32 = 2400-2483.5 8+9 802.11ax HE20 11 2462 MCSO0 RU26/8 -
Mode 33 | 2400-2483.5 8+9 802.11ax HE20 11 2462 MCSO0 RU52/40 -
Mode 34 | 2400-2483.5 8+9 802.11ax HE20 11 2462 MCSO = RU106/54 -
Sporton International Inc. (Kunshan) Page Number . C1 of C52
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Summary of each worse mode

Mode | Modulation Ch. (T\;qu) (d:;flem) (dglun\]/'/tm) M(ng)m Pol. Z?/Zk Result | Remark
11 802.11b 1 | 2387.09 48.40 54.00 -5.60 H | AVERAGE Pass @ Band Edge
11 802.11b 1 | 4824.00 40.63 74.00 -33.37 H PEAK Pass Harmonic
12 802.11b 6 - - - - - - - Band Edge
12 802.11b 6 | 4874.00 42.38 74.00 -31.62 H PEAK Pass Harmonic
13 802.11b 11  2486.74 47.17 54.00 -6.83 H ' AVERAGE | Pass | Band Edge
13 802.11b 11 4924.00 41.96 74.00 -32.04 H PEAK Pass Harmonic
14 802.11g 1 | 2389.82 48.12 54.00 -5.88 H ' AVERAGE | Pass | Band Edge
14 802.11g 1 | 4824.00 39.98 74.00 -34.02 \% PEAK Pass Harmonic
15 802.11g 6 - - - - - - - Band Edge
15 802.11g 6 | 4874.00 41.65 74.00 -32.35 H PEAK Pass Harmonic
16 802.11g 11  2483.50 47.87 54.00 -6.13 H | AVERAGE Pass @ Band Edge
16 802.11¢g 11 | 4924.00 41.70 74.00 -32.30 \% PEAK Pass Harmonic
23 802.11ax HE20 =1 | 2387.61 49.90 54.00 -4.10 H | AVERAGE Pass @ Band Edge
23 802.11ax HE20 = 1 | 4824.00 39.92 74.00 -34.08 H PEAK Pass Harmonic
24 802.11ax HE20 = 6 - - - - - - - Band Edge
24 802.11ax HE20 6 | 4874.00 41.81 74.00 -32.19 H PEAK Pass Harmonic
25 802.11ax HE20 11 | 2483.50 53.78 54.00 -0.22 H | AVERAGE Pass @ Band Edge
25 802.11ax HE20 11 | 4924.00 41.41 74.00 -32.59 \Y PEAK Pass Harmonic
26 802.11ax HE40 3 | 2389.95 53.14 54.00 -0.86 H | AVERAGE Pass @ Band Edge
26 802.11ax HE40 = 3 | 4844.00 42.39 74.00 -31.61 \% PEAK Pass Harmonic
27 802.11ax HE40 = 6 | 2483.50 46.67 54.00 -7.33 H | AVERAGE Pass @ Band Edge
27 802.11ax HE40 = 6 | 4874.00 41.74 74.00 -32.26 \% PEAK Pass Harmonic
28 802.11ax HE40 = 9 | 2483.50 53.76 54.00 -0.24 H | AVERAGE Pass @ Band Edge
28 802.11ax HE40 = 9 | 4904.00 41.05 74.00 -32.95 H PEAK Pass Harmonic
29 802.11ax HE20 1 | 2389.82 43.41 54.00 -10.59 H | AVERAGE Pass @ Band Edge
29 802.11ax HE20 1 - - - - - - - Harmonic
30 802.11ax HE20 1 | 2389.95 43.81 54.00 -10.19 H | AVERAGE Pass @ Band Edge
30 802.11ax HE20 1 - - - - - - - Harmonic
31 802.11ax HE20 = 1 | 2389.56 64.10 74.00 -9.90 H PEAK Pass | Band Edge
31 802.11ax HE20 1 - - - - - - - Harmonic
32 802.11ax HE20 = 11 | 2486.62 43.82 54.00 -10.18 H | AVERAGE Pass @ Band Edge
32 802.11ax HE20 & 11 - - - - - - - Harmonic
33 802.11ax HE20 11 | 2483.50 66.27 74.00 -7.73 H PEAK Pass | Band Edge
33 802.11ax HE20 & 11 - - - - - - - Harmonic
34 802.11ax HE20 | 11 | 2487.64 68.44 74.00 -5.56 H PEAK Pass | Band Edge
34 802.11ax HE20 | 11 - - - - - - - Harmonic
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11
Mode Band Edge
2400-2483.5_802.11b_CH1_2412MHz
ANT 8+9
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
B ‘ SR B3 FELPART G
| I
60 L/ﬂﬂ h“\ww B0
. PRI W M
a ' L e
Peak
15 35
163 163
M 3. 216 1388, 4, Ll 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 238735 5854 74.00 -15.46 43.06 3L12 805 30.69 600 100 132 PEAC 1 241000 109.75 ------ === 912 3L 8.9 3068 600 100 132 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCC PART 15, (AVG) FCC PARTA5C (AVG)
[y 4M_”Wm_dw___m,ﬁﬂwm—“—”*“JH
Av
g 15 35
163 163
M 3. 216 1388, 4, Ll 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 238709 43.40 54.00 -5.60 3092 3L12 8.05 30.69 6.00 100 132 AVERAGE 1 241000 105,25 ------ === B.62 3.1 8.9 30.68 6.00 100 232 AVERAGE
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11
Mode Band Edge
2400-2483.5_802.11b_CH1_2412MHz
ANT 8+9
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
fhd FOPHRT IR s RCPRT IR
5.0 5.
1 \\/‘«
b Ponli * p I sl
448 - - 48
Peak
15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2387.67 9598 74.00 -18.00 4049 3L13 805 30.69 600 140 197 PEAC 1 241000 107,93 ------ === 9,30 3L 8.9 3068 600 140 197 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCCPARTHEC (AVG) FCC PARTA5C (AVG)
448 ! 48.8\_/_’_’\_’/_/’__} \k._._u_.._g-
Av
g 15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2386.83 45.40 34.00 -B.60 10.92 3L12 8.05 30.69 6.00 140 197 AVERAGE 1 410,00 103,41 ------ == B.78 3L 8.9 30.68 6.00 140 197 AVERAGE
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Pol. Horizontal Vertical
mLeveI(dBu‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
1 ki
e FCPART 15 f ORI
6.0 4.0
FCC PART15C (AVG) FCCPART 15C (AVG)
Al Al
Peak 489 ‘ WWMWW
[
Avg 35 b
163 163
3000 G000, 000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (Miz) Frequency (Mz)
Linit Resd  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mk BNe B BN B & B & o0 @y MdnBNe B BN Bh & B & o &g
1 434.00 49.63 74.00 -33.37 6014 3415 1158 6.4 .00 -~ PEAK 1 43400 3950 74.00 -3.41 3910 3415 1158 6.4 000 - - PEAC
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Pol. Horizontal Vertical
1‘.lr(‘\uwel(llBIJ‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
1 ki
s FECPHRTIEC o FCPHRTIEC
6.0 4.0
FCC PART15C (AVG) FCCPART 15C (AVG)
Peak W ' WWWW
Avg 35 b
163 163
3000 G000, 000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mk BNe B BN B & B & o0 @y MdnBNe B BN Bh & B & o &g
1 4374.00 4238 74.00 -31.62 6L78 3415 1L68 6.3 .00 -~ PEAK 1 4g74.00 4143 7400 -30.57 60.83 .15 1168 6.3 0.0 - - PEAC
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13
Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT 8+9
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
fhd FROPHRTIRC s FCPRTIR
5.0 i 5.
]
448 48
Peak
15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2487.64 57.69 74.00 -16.31 4170 338 8.4 30.65 600 10 134 PEAC 1 246,00 110.47 ------ === 9461 3133 819 .66 600 110 254 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
N B3
5.0 L]
FCC PART A5C AVG) FCC PARTA5C (AVG)
a ! 4B.Bf/ e —
Av
g 15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 28674 47.17 3400 -6.83 311 337 8.4 30.65 6.00 110 154 AVERAGE 1 2462.00 106,14 ------ ------ 9.0 332 819 .66 6.00 110 254 AVERAGE
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13
Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT 8+9
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
B ‘ FECPART 5t B3 FELPART G
1
5.0 5.
| w
448 48
Peak
15 35
163 163
o 5L 264, M6, 88, 200 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 248710 56.04 74.00 -17.9% 40.08 3137 8.4 30.65 600 100 185 PEAC 1 2462.00 106,13 ------ ------ 99.28 332 8.1 3066 6.00 100 285 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCC PART A5C AVG) FCC PARTA5C (AVG)
448 1 m_/_,_v_//_/—J L—.__/—-
Av
g 15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 248660 45.16 54.00 -8.84 9.0 3137 8.4 30.65 6.00 100 185 AVERAGE 1 2462.00 101,68 ------ ------ 8,73 3L31 819 30.66 6.00 100 285 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C8 of C52

TEL : +86-512-57900158
FCC ID: U4G-AELNRNA




samranas. FCC RF Test Report

Report No. : FR4N0543C

Pol. Horizontal Vertical
1mu}vei(llBIJ‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
s FECPHRTIEC e FCPHRTIEC
6.0 4.0
FCC PART15C (AVG) FCCPART 15C (AVG)
Peak w WWMWWM B
PR ——
Avg 35 b
163 163
3000 G000, 000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (Hz)
Linit Resd  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mk BNe B BN B & B & o0 @y MdnBNe B BN Bh & B & o &g
1 494,00 415 74.00 -32.04 6L.63 34.00 1L78 65.45 .00 -~ PEAK 1491400 4157 74.00 -32.43 L4 3400 1178 6545 000 - - PEMC
Sporton International Inc. (Kunshan) Page Number : C9 of C52

TEL : +86-512-57900158
FCC ID: UAG-AELNRNA




SPORTON LAB.

FCC RF Test Report

Report No. : FR4N0543C

14
Mode Band Edge
2400-2483.5_802.11g_CH1_2412MHz
ANT 8+9
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
fag T !
95 95
fhd ORI s FCPRTIR
5.0 1 ‘«/W/ \N\mv 5.
¥ M M P ) W N
[T L " s
Peak
15 35
163 163
M 3. 216 1388, 4, Ll 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.43 60.13 74.00 -13.77 4473 3L14 805 30.69 600 100 147 PEAC 1 241000 112,89 ------ -=---- 97.13 3.3 8.1 30.68 6.00 100 187 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCLC PART 15C AVG) FCC PARTA5C (AVG)
iy ] 4&.8‘/_4—/_/"_1} e
Av
g 15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.81 43.12 54.00 -5.88 3260 3LI4 8.05 30.69 6.00 100 107 AVERAGE 1 241,00 103,98 ------ ------ B8.33 3.3 8.10 30.68 6.00 100 107 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C10 of C52

TEL : +86-512-57900158
FCC ID: U4G-AELNRNA




s ss. FCC RF Test Report Report No. : FR4N0543C
14
Mode Band Edge
2400-2483.5_802.11g_CH1_2412MHz
ANT 8+9
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
fhd TRES s FCPRTIR
5.0 5.
1 \’W W
4&9%‘“ FUTI U 5 “‘ Kylatirah 4&8
Peak
15 35
163 163
M 3. 216 1388, i, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.69 56.B1 74.00 -17.19 4131 3114 8.05 30.69 600 713 M PEK 1 241000 108.72 ------ === B.07 3L 8.1 .68 600 T3 MPEK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCC PART A5C AVG) FCC PARTA5C (AVG)
448 1 48.8\/_’\_’_///_”_’}
Av
g 15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.17 435 54.00 -0.65 28.85 3114 8.05 30.69 600 7713 24 AVERAGE 1 W00 99.65 ------ == BA00 323 8.1 30.68 600 T3 24 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C11 of C52

TEL : +86-512-57900158
FCC ID: U4G-AELNRNA




samranas. FCC RF Test Report Report No. : FR4N0543C

Pol. Horizontal Vertical
1‘.lr!‘\uwei(llBIJ‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
s FECPHRTIEC e FCPHRTIEC
6.0 4.0
FCC PART15C (AVG) FCCPART 15C (AVG)
Peak N WWM n pen At
ety M
Avg 35 b
163 163
3000 G000, 000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (Hz)
Linit Resd  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mk BNe B BN B & B & o0 @y MdnBNe B BN Bh & B & o &g
1 4824.08 39.61 74.80 -34.39 99.12 34.15 1158 6524 8.0 - -- PEAK 1482400 39.98 74.00 -34.02 29.49 34.15 1158 5.4 8.0 - -- PEAK
Sporton International Inc. (Kunshan) Page Number : C12 of C52

TEL : +86-512-57900158
FCC ID: UAG-AELNRNA



samranas. FCC RF Test Report

Report No. : FR4N0543C

Pol. Horizontal Vertical
mLeveI(dBle) o Level (dBuvim)
138 1134
a5 a5
s FECPHRTIEC e FCPHRTIEC
6.0 4.0
FCC PART15C (AVG) FCCPART 15C (AVG)
Peak 4” iy y i
Mﬂw T
Avg 35 b
163 163
3000 G000, 000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (Hz)
Linit Resd  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mk BNe B BN B & B & o0 @y MdnBNe B BN Bh & B & o &g
1 474.00 4165 74.80 -32.3 6L.@5 3415 1168 6.3 0.8 - -- PEAC 1 474,00 4101 74.00 -32.99 6041 3415 168 6.3 0.0 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C13 of C52

TEL : +86-512-57900158
FCC ID: UAG-AELNRNA



SPORTON LAB.

FCC RF Test Report

Report No. : FR4N0543C

16
Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
ANT 8+9
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1
1138 1138
95 95
fhd FOPHRTIRC s RCPRT IR
5.0 w’v/’ w 5.
484 4B,BMH
Peak
15 35
163 163
o 5L 264, M6, 88, 200 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 4835 60.67 74.00 -13.3 4470 3.3 8.3 0.6 600 100 99 PEAC 1 2462.00 115,83 ------ ------ 9.7 3.3 8.1 .66 600 100 99 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
N B3
5.0 L]
FCC PART A5C AVG) FCC PARTA5C (AVG)
448 48
Av
g 15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 M350 4.7 3400 -6.13 3192 3L37 8.3 30.65 6.00 100 99 AVERAGE 1 2462.00 105,89 ------ ------ 99.03 3133 8.1 30.66 6.00 100 99 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C14 of C52

TEL : +86-512-57900158
FCC ID: U4G-AELNRNA




s ss. FCC RF Test Report Report No. : FR4N0543C
16
Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
ANT 8+9
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
108 1038 |
95 95
fhd FOPHRTIRC s FCPRTIR
5.0 VN/ \M‘“\u\j 5.
[t g it s
448 48
Peak
15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 48350 5819 74.00 -15.81 4020 337 8.3 0.6 600 3M 49 PEK 1 246,00 112,23 ------ === 9.37 333 8.1 .66 600 3@ 49 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCC PART A5C (AVG) FCC PARTA5C (AVG)
w o~ 1 )
Av
g 15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 248350 4000 34.00 -3.00 30.03 337 8.3 0.6 600 3 49 AVERAGE 1 2462.00 103.46 ------ ------ B.60 3133 8.1 .66 6.B0 3@ 49 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C15 of C52

TEL : +86-512-57900158
FCC ID: U4G-AELNRNA




samranas. FCC RF Test Report

Report No. : FR4N0543C

Pol. Horizontal Vertical
mLﬁeI(dBu‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
e FCPART 15 e ORI
6.0 4.0
FCC PART15C (AVG) FCCPART 15C (AVG)
Peak 3 PRV S HWMWW
b
Avg 35 b
163 163
3000 G000, 000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (Hz)
Linit Resd  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mk BNe B BN B & B & o0 @y MdnBNe B BN Bh & B & o &g
1 494,00 40.60 74.00 -33.40 60.27 34.00 1178 65.45 0.0 - - PEMC 1 49400 4170 74.00 -32.30 L7 .00 1178 6545 0.0 - - PEMC
Sporton International Inc. (Kunshan) Page Number : C16 of C52

TEL : +86-512-57900158
FCC ID: UAG-AELNRNA



SPORTON LAB.

FCC RF Test Report

Report No. : FR4N0543C

23
Mode Band Edge
2400-2483.5_802.11ax HE20_CH1_Full RU _2412MHz
ANT 8+9
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1
1138 1138
95 95
B ‘ PRRT 5 B3 FELPART G
50 LWWM MWMN 50
gy 4
Peak
15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2386.05 64.37 74.00 -0.63 48.89 3L12 8.05 30.69 600 118 103 PEAC 1 1000 117,07 ------ === 1142 3.3 8.1 30.68 6.00 118 103 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
| FCC PARTHAC (AVG) FCC PARTA5C (AVG)
4 4”“WfﬂdMﬁmwﬂhﬁﬂﬂwﬁw+mﬁm#ﬁJJ‘k_m_ﬁm_wﬂm
Av
g 15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2387.61 49.90 34.00 -4.10 3441 3113 8.05 30.69 6.00 118 103 AVERAGE 1 241,00 104,60 ------ ------ 8.0 3.3 8.1 30.68 6.00 118 103 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C17 of C52

TEL : +86-512-57900158
FCC ID: U4G-AELNRNA




SPORTON LAB.

FCC RF Test Report

Report No. : FR4N0543C

23
Mode Band Edge
2400-2483.5_802.11ax HE20_CH1_Full RU _2412MHz
ANT 8+9
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 i
95 95
fhd PRI s FCPRTIR
5.0 1 wjfw \\‘%‘\ 5.
! Ittt o w.w“lw
448 48
Peak
15 35
163 163
M 3. 2162 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2386.83 678 74.00 -13.20 45.30 3L12 8.05 30.69 600 346 30 PEA 1 241,00 112,07 ------ === 9.42 3.3 8.10 30.68 600 M6 50 PEA
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCCPARF5C AVG) FCC PARTA5C (AVG)
L J m‘/_,._/"fj ——
Av
g 15 35
163 163
M 3. 2162 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 8761 47.15 5400 -6.75 3176 3L13 8.05 30.69 6.00 346 50 AVERAGE 1 241000 102,19 ------ -=--- B6.54 3.3 8.10 30.68 6.00 6 50 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C18 of C52

TEL : +86-512-57900158
FCC ID: U4G-AELNRNA




samranas. FCC RF Test Report

Report No. : FR4N0543C

Pol. Horizontal Vertical
1‘.lr(‘\uwel(llBIJ‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
s FECPHRTIEC e FCPHRTIEC
6.0 4.0
FCC PART15C (AVG) FCCPART 15C (AVG)
Peak 48 : WMW
s o i
Avg 35 b
163 163
3000 G000, 000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mk BNe B BN B & B & o0 @y MdnBNe B BN Bh & B & o &g
1 43400 39.50 74.00 -4.08 29.45 3415 1158 6.4 .00 -~ PEAK 1 4400 39501 74.00 -.48 39.83 .15 1158 6.4 000 - - PEMC
Sporton International Inc. (Kunshan) Page Number : C19 of C52

TEL : +86-512-57900158
FCC ID: UAG-AELNRNA



samranas. FCC RF Test Report Report No. : FR4N0543C

Pol. Horizontal Vertical
mLﬁeI(d&Mm) o Level (dBuvim)
138 1134
a5 a5
s FECPHRTIEC e FCPHRTIEC
6.0 4.0
FCC PART15C (AVG) FCCPART 15C (AVG)
Peak e WWMWW W y WWMMW
My a
Avg 35 b
163 163
3000 G000, 000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mk BNe B BN B & B & o0 @y MdnBNe B BN Bh & B & o &g
1 474.00 4LBL 74.80 -32.19 L2l 3415 1168 6.3 0.8 - -- PEAC 1 474,00 4105 7400 -32.9 6045 3415 168 6.3 0.0 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C20 of C52

TEL : +86-512-57900158
FCC ID: UAG-AELNRNA
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25
Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_Full RU _2462MHz
ANT 8+9
Pol. Horizontal Fundamental
Wlevel (Vi) 11"Lewel (dBuVim)
1
I 95
i FCCPART15C B3 FCC PART 15C
ss‘ow M B0
%«w et
484 A b
Peak
325 35
163 163
W 452, U4, U6, 488, 2500 1o 1400, 1800, 20, 2600, 300
Frequency (MHz) Frequency (MHz)
linit Over Read Ant Cable Preamp Auc APos Tos Linit Ouer Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark freg level Line Linit Level Factor Loss Factor Factor Remark
M B B BN B & B 6 oo by MEaBWE B BN & & & & a dy
T 43374 6430 7400 -9.68 48.37 3137 8.3 .65 .00 le0 99 PEM 1 2462.00 115,12 -----v oo 9.5 .33 8.20 30.66 6.00 100 99 PEAK
11"Le\rel (dBuVim) 11"Lewel (dBuVim)
1138 1138 1
s 95
83 B3
8. L]
i FLC PART15C (AVG) FCC PARTA5C (AVG)
L 48.8\/_"’_/_"__’) (SEN———
Av
g 38 35
163 163
P U5k, U, 276, 2488, 500 100 1400. 1800. 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Uinit Over Read Ant Cable Preamp Awx APos Thos Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Level Line Linit Level Factor Loss Factor Factor Renark freg Level Line Linit Level Factor Loss Factor Factor Renark
Medwmde B oW Bm B 6 B o dg MEaBWE B BN & & & & a dy
1 MBS0 5376 54.80 -0.22 37.83 3237 8.3 30.65 6.80 108 99 AVERAGE 1 2462.00 105,00 ------ ------ 89,15 32.3 8.19 30.66 6.00 108 99 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C21 of C52

TEL : +86-512-57900158
FCC ID: U4G-AELNRNA




FCC RF Test Report

SPORTON LAB. Report No. : FR4N0543C
25
Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_Full RU _2462MHz
ANT 8+9
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
fhd FOPHRTIRC s RCPRTIR
5.0 M i 5.
ittty i
448 48
Peak
15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 48548 5798 74.00 -l6.00 4202 3137 8.4 30.65 600 100 195 PEAC 1 2462.00 110,02 ------ ------ 9.16 3133 8.1 .66 6.00 100 295 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCC PART A5C AVG) FCC PARTA5C (AVG)
448 | 48
Av
g 15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 248350 4561 5400 -8.39 19.66 337 8.3 30.65 6.00 100 195 AVERAGE 1 246200 99,65 ------ ------ B3.79 3133 819 30.66 6.00 100 295 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C22 of C52

TEL : +86-512-57900158
FCC ID: U4G-AELNRNA




SPORTON LAB.

FCC RF Test Report

Report No. : FR4N0543C

Pol. Horizontal Vertical
mLﬁeI(dBu‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
1 ki
s FECPHRTIEC o FCPHRTIEC
6.0 4.0
FCC PART15C (AVG) FCCPART 15C (AVG)
Peak W o b L
e WMWW g
Avg 35 b
163 163
3000 G000, 000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (Hz)
Linit Resd  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mk BNe B BN B & B & o0 @y MdnBNe B BN Bh & B & o &g
1491400 4123 7400 -3.70 60.95 34.00 1178 65.45 008 - - PEMC 1 494,00 4141 74.00 -30.59 6L.GB 34.00 1178 6545 000 - - PEMC
Sporton International Inc. (Kunshan) Page Number : C23 of C52

TEL : +86-512-57900158
FCC ID: UAG-AELNRNA




SPORTON LAB.

FCC RF Test Report

Report No. : FR4N0543C

26
Mode Band Edge - L
2400-2483.5_802.11ax HE40_CH3_Full RU _2422MHz
ANT 8+9
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
g 138 1
95 95
fhd ROPRTIR s FCPRT IR
1 \
5.0 J/MW 5.
FRITERRTIFUIREIGY IY PN S
@8 48
Peak
15 35
163 163
M 3. 216 1388, 4, Ll 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.43 66.50 74.00 -7.50 5100 3L14 8.5 30.69 6.00 100 183 PEAC 1 W00 10305 ----mn oeeee 9.5 3L 8.0 .67 600 100 283 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
1 FCC PART A5C AVG) FCC PARTA5C (AVG)
448 48.3_/\/_} ]
Av
g 15 35
163 163
M 3. 216 1388, i, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.% 5314 34.00 -0.56 37.64 3LI4 8.05 30.69 6.00 100 183 AVERAGE 1 241,00 102,60 ------ ------ B6.90 3.5 8.1 30.67 6.00 100 283 AVERAGE
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Pol. Horizontal Fundamental

Lol

113§

T FCCPART15C]

sy

48
Peak Blank
5
16
0 Ui, ed, 6. 88, 200
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 2486.38 53.29 74.00 -15.71 4.33 .77 8.24 30.65 6.0 108 283 PEAK

Lol

113§

e FCC PART 15C (AVE),

Avg Blank

44 M50 U4, 6. 2488, 2500
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 2483.68 4433 54.00 -9.62 28.43 32.77 8.13 30.65 6.00 108 283 AVERAGE
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SPORTON LAB.

FCC RF Test Report

Report No. : FR4N0543C

26
Mode Band Edge - L
2400-2483.5_802.11ax HE40_CH3_Full RU _2422MHz
ANT 8+9
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
e ORI i FCPAT 1
5.0 JM 5. M
a8 48
Peak
15 35
163 163
M 3. 2162 1388, 4, Ll 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.04 6544 74.00 -B.56 40.03 3L13 805 30.69 600 383 249 PEAC 1 241,00 109,58 ------ ------ 9388 LB 8.0 .67 600 33 249 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
I FCC PART A5C AVG) FCC PARTA5C (AVG)
448 4B.Bf’//_”_JJ o]
Av
g 15 35
163 163
M 3. 216 1388, i, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark

B dw dBm B B B oo deg
1 389.84 5L27 %400 -2.73 35,78 3213 8.5 30.89 6.60 383

249 AVERAGE

6 b dBfm B B B o deg
B3.65 3.5 8.2 30.67 6.00 383 249 AVERAGE

Sporton International Inc. (Kunshan)
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Pol. Vertical Fundamental
1HL&W&I(tll!ll\l'lln)
1138
97.5»\\
03
b FCCPART 15C]
ﬁﬂll mw |
0 et M :
a8 sl IPRRINAY TP e WS
Peak Blank
5
16
0 Ui, ed, 6. 88, 2500
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 249148 54.80 74.00 -19.14 38.88 3.3 8.5 30.65 6.0 383 249 PEA

Lol

113§

— FCC PART 15C (AVE),

Avg Blank

44 M50 U, 6. 2488, 2500
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 485,48 4311 54,00 -10.89 27.15 32.77 8.4 30.65 6.00 303 249 AVERAGE
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SPORTON LAB.

FCC RF Test Report

Report No. : FR4N0543C

Pol. Horizontal Vertical
1‘.lr!‘\uwel(liBIJ‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
1 ki
e FCPART 15 f ORI
6.0 4.0
FCC PART15C (AVG) FCCPART 15C (AVG)
Peak MWWMWMW n WMMWMW
Avg 35 b
163 163
3000 G000, 000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (Miz) Frequency (Mz)
Linit Resd  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mk BNe B BN B & B & o0 @y MdnBNe B BN Bh & B & o &g
1 430,00 4LG7 7480 -30.13 6L1F 3419 1L 65.17 .00 -~ PEAK 1 434800 4230 74.00 -3L61 6L75 3419 1Le2 6.7 0.0 - - PEAC

Sporton International Inc. (Kunshan)
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Report No. : FR4N0543C

27
Mode Band Edge - L
2400-2483.5_802.11ax HE40_CH6_Full RU _2437MHz
ANT 8+9
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 113 !
95 95
e ORI i FCPAT 1
60 LWWMMMJ B0 |
448 48
Peak
15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 238865 59.10 74.00 1478 43.73 3L13 8.05 30.69 600 110 16B PEAC 1 2437.00 111,65 ------ -=---- 9.89 LB 8.1 0.67 600 110 160 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCC PARTA5C (AVG)
448 ! m‘/_’\_’_/—/_J ]
Av
g 15 35
163 163
M 3. 2162 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.% 4.0 34.00 -7.99 30.51 3114 8.05 30.69 6.00 110 100 AVERAGE 1 2437.00 101,50 ------ -=---- B4 3L 8.1 .67 600 110 160 AVERAGE

Sporton International Inc. (Kunshan)
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Report No. : FR4N0543C

Pol. Horizontal Fundamental
1HL&W&I(tll!ll\l'lln)
113}.%
W\\
e ROPRT 1
1 P i i
il gy bt
48
Peak Blank
5
16
0 Ui, ed, M6, 88, 2500
Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
M BN B BN Bk & B & a g
1 2483.80 5854 74.00 -15.46 4030 3137 8.3 0.6 600 110 160 PEAC
1HL&W&I(tll!ll\l'lln)
1138
5 \
03
850 \
FCC PART 15C [AVE)
48
[
Avg Blank
5
16
0 Ui, ed, 6. 88, 2500
Frequency (Mz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
M BN B BN Bk & B & a g
1 48350 40.67 34.00 -7.3 3071 3L37 8.3 30.65 6.00 110 100 AVERAGE

Sporton International Inc. (Kunshan)

TEL : +86-5
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27
Mode Band Edge - L
2400-2483.5_802.11ax HE40_CH6_Full RU _2437MHz
ANT 8+9
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
fhd FOPHRT IR s RCPRT IR
5.0 5.
I
4&9 Ak 1 e Aol Jeil, M, i 4&8
Peak
15 35
163 163
M 3. 216 1388, i, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2383.65 55.47 74.00 -18.53 39.98 3L13 8.05 30.69 600 183 193 PEAC 1 2437.00 108,21 ------ == .43 LB 815 .67 600 10 293 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCC PARTA5C (AVG)
m | =
Av
g 15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 38067 4.8 5400 -1L18 27.33 3L13 8.05 30.69 6.00 103 193 AVERAGE 1130 97,01 ------ = BLI: LB 815 30.67 6.00 105 293 AVERAGE
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Pol. Vertical Fundamental

Lol

1138
97.5%"'”%

y | FCC PART15C]

Peak Blank
15

163

44 M5 U, 6. 2488, 2500
Frequency (MHz)

Lint Qver Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 248480 5575 74.00 -18.25 39.79 3.7 8.4 30.65 6.0 105 293 PEAK

Lol

113§

5
B "\ /_k

\= FCCPART 15C (AVG)
488 e
Avg Blank
15
163
44 M50 U, 6. 2488, 2500
Frequency (MHz)

Lint Qver Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 2483.56 43.43 54.00 -10.52 27.53 32.77 8.3 30.65 6.60 105 293 AVERAGE
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